Accepted Manuscript

This is an Accepted Manuscript of the following article:

Pawel Krzeminski, Lance Leverette, Simos Malamis, Evina Katsou. Membrane
bioreactors — A review on recent developments in energy reduction, fouling control,
novel configurations, LCA and market prospects. Journal of Membrane Science.

Volume 527, 2017, Pages 207-227. ISSN 0376-7388.

The article has been published in final form by Elsevier at

https://doi.org/10.1016/j.memsci.2016.12.010

© 2016. This manuscript version is made available under the

CC-BY-NC-ND 4.0 license

http://creativecommons.org/licenses/by-nc-nd/4.0/

It is recommended to use the published version for citation.



http://brage.bibsys.no/xmlui/handle/11250/92919

Membrane bioreactors — a review on recent developments in energy reduction,
fouling control, novel configurations, LCA and market prospects.

Pawel Krzeminski®*, Lance Leverette®, Simos Malamis¢, Evina Katsou?

aSection of Systems Engineering and Technology, Norwegian Institute for Water Research (NIVA),

Gaustadalléen 21, N-0349 Oslo, Norway.

*Corresponding author — Tel: +47 (0) 982 15 464, E-mail: pawel.krzeminski@niva.no

®Industrial Strategic Market Consultant, 257 Gano Street #7 Providence, Rhode Island 02906 United States.
°Department of Water Resources and Environmental Engineering, School of Civil Engineering, National Technical
University of Athens, 5 Iroon Polytechniou St., GR-15780, Athens, Greece.

dDepartment of Mechanical, Aerospace and Civil Engineering, Brunel University, Institute of Environment, Health
and Societies, Kingston Lane, Uxbridge Middlesex UB8 3PH, UK.

Abstract

Membrane bioreactor (MBR) technology is considered a well-established, mature technology with many full-scale
plants around the world treating municipal and industrial wastewater. However, membrane fouling and energy
consumption still remain serious obstacles and challenges in the wider spread of the MBR technology. Therefore,
considerable research and development efforts are still underway. Recent developments are primarily focused on
aspects related to energy reduction, fouling control and novel configurations for enhanced process performance. This
review addresses the recent work on the above mentioned aspects and it discusses the overall life cycle of MBRs and
the market prospects for MBR technology. Novel MBR configurations and integrations with other technologies are
also reviewed. Finally, the challenges that need to be addressed in order to facilitate market penetration of MBR
technology are highlighted.

Keywords: membrane bioreactors (MBRs); energy consumption; fouling mitigation; novel configurations; LCA;
market analysis;

1. Introduction

Membrane bioreactor (MBR) technology is considered a well-established, mature technology with many full-scale
plants around the world treating municipal and industrial wastewater. However, as membrane fouling and energy
consumption still remain serious operational obstacles and challenges in the wider spread of the MBR technology,
considerable research and development efforts are still underway. These R&D efforts and continuous interest in MBR
technology has led to an increased number of academic publications and MBR-related reviews in the recent years.

Current reviews focused on aspects, such as fouling characterization, visualization and foulants identification [1, 2],
modelling [3-5], membrane cleaning [6], addition of activated carbon [7], fouling control [8], process monitoring [9],
osmotic MBRs [10-12], removal of pharmaceutical compounds/CECs [13] and treatment of industrial wastewaters
[14, 15]. However, recent developments often resulting in novel configurations or focused on aspects related to energy

Abbreviations: A20 MBR, anaerobic—anoxic—oxic membrane bioreactor; AnMBR, anaerobic membrane bioreactor; AO or A/O,
anoxic—oxic membrane bioreactor; AOXMBR, airlift oxidation ditch membrane bioreactor; BEMR, bioelectrochemical membrane
reactor or bio-entrapped membrane reactor; BG-MBR, batch granulation membrane bioreactor; BMBR; baffled membrane
bioreactor; e-MBR, electro-membrane bioreactor; EMBR, electrochemical membrane bioreactor; CAGR, compound annual growth
rate; CAS, conventional activated sludge; COD, chemical oxygen demand; DO, dissolved oxygen; EPS, extracellular polymeric
substances; FO, forward osmosis; GAC, granular activated carbon; HFPV-MBR, high frequency powerful vibration membrane
bioreactor; HG-MBR, hybrid growth membrane bioreactor; HO MBR, hypoxic/oxic membrane bioreactor; LCA, life cycle
assessment; MB, moving bed bioreactor; MBR, membrane bioreactor; MCP, mechanical cleaning process; MEBR, membrane
electro-bioreactor; MF, microfiltration; MFC, microbial fuel cells; MLE, modified Ludzacke Ettinger; MLSS, mixed liquor
suspended solids; MMV-MBR, magnetically induced membrane vibration membrane bioreactor; MPBR, membrane
photobioreactor; OG, graphene oxide; OMBR, osmotic membrane bioreactor; PAC, powdered activated carbon; PBM,
polymerisable bicontinuous microemulsion; PVDF, polyvinylidene fluoride; QQ, quorum quenching; rMBR, reciprocation
membrane bioreactor; SADp, specific aeration demand per permeate volume; SADm, specific aeration demand per membrane area;
SBAR, sequencing batch airlift reactor; SED, specific energy demand; SMP, soluble microbial products; TN, total nitrogen; TMP,
trans membrane pressure; TOC, total organic carbon; TP, total phosphorous; UCT, University Cape Town; UF, ultrafiltration;
VMBR, vibrating membrane bioreactor or vertical membrane bioreactor; WWTP, wastewater treatment plant



reduction has attracted little attention. Therefore, it is necessary to review these new developments in MBR technology
in a systematic and comprehensive study.

To this end, the purpose of this review is to address the recent R&D advances in MBR technology with regard to
energy demand reduction and membrane fouling mitigation, both being the technology key challenges and important
aspects of MBR functioning. Novel configurations are also discussed, based on the recent literature on the subject in
order to improve the understanding of the recent advances in MBRs.

This review starts with an update on the current technology status and discussion on the cases where MBR makes
sense to be applied. Following sections highlight and discuss available fouling control and energy reduction measures.
Afterwards, novel MBR configurations developed in the recent years are revised. Subsequently, the paper addresses
the overall life cycle of MBRs and the market prospects for MBR technology providing discussion beyond the
technical aspects. Finally, the challenges that need to be addressed in order to facilitate the further penetration of the
MBR technology are outlined.

2. Current status and application potential of MBRs

In Europe by the end of 2008, 37 MBR plants having a capacity higher than 5,000 m3/d were operating, while more
than 800 commercial MBR applications were in use [16, 17]. It is expected that by 2019 more than 5 million m® of
wastewater per day will be treated by MBR plants in the world (Table 1). The Henriksdal wastewater treatment plant
(WWTP) in Stockholm will be upgraded to an MBR that will treat 864,000 m%/d of wastewater, making it the largest
MBR plant in the world, when it will be commissioned in 2018, In 2004, when the Nordkanal MBR plant was
commissioned, it was at the time the largest MBR plant in the world having a design capacity of 45,000 m%/d. This
increase in the design capacity between the Nordkanal and the Henriksdal WWTPs demonstrates the significant
growth of MBR technology. Table 1 summarizes the MBR plants in the world which have been commissioned during
the last 6 years or are expected to be commissioned within the next 3 years having a design capacity higher than
100,000 m®/d. Overall the last years, several MBR plants having a design capacity much higher than that of Nordkanal
have been developed and are operating.

Table 1. Summary of large MBR plants treating municipal wastewater which have been commissioned during the last 6 years
or are expected to be commissioned within the next 3 years having a design capacity higher than 100,000 m?/d. Adopted from 2
and from Abass et al. [18].

Peak Year of MBR
MBR plant daily flow R Location/Country New/Upgrade
(m/d) commissioning company
Henriksdal 864,000 2018 Stockholm / Sweden Upgrade GE WPT
Seine Aval 357,000 2016 Acheres / France Upgrade GE WPT
Canton 333,000 2015 Ohaio / USA Upgrade Ovivo
Ir:’t\ga;fgtflfefgsc 307,000 Xingyi, Guizhou / China New ow
Euclid 250,000 2020 Ohaio / USA Upgrade GE WPT
Yunnan 250,000 2013 Kunming / China Upgrade ow
Shunyi 234,000 2016 Beijing / China New GE WPT
Macau Special
Macau 210,000 2017 Admlnlstrat!ve Region / New GE WPT
China
Fuzhou Yangli 200,000 2015 Fujian / China New Memstar /
United Enviro
Wuhan, Sanjiang 200,000 2015 Hubei Province / China Upgrade ow
Brussels Sud 190,000 2017 Brussels / Belgium Upgrade GE WPT
Macau 189,000 2014 Macau / China New GE WPT
Riverside 186,000 2014 California / USA Upgrade GE WPT
Brightwater 175,000 2011 Washington / USA New GE WPT
Visalia 171,000 2014 California / USA Upgrade GE WPT
Cox Creek 170,000 2016 Maryland / USA Upgrade GE WPT

1 http://www.waterworld.com/articles/2015/03/stockholm-to-upgrade-wastewater-treatment-plant-with-ge-technology.html
2 http://www.thembrsite.com/about-mbrs/largest-mbr-plants/



http://www.waterworld.com/articles/2015/03/stockholm-to-upgrade-wastewater-treatment-plant-with-ge-technology.html
http://www.thembrsite.com/about-mbrs/largest-mbr-plants/

Qinghe 150,000 2012 Beijing / China New OW/MRC

Jilin (Phase 1) 150,000 2015 Jilin Province / China Upgrade ow
Jilin (Phase 1) 150,000 2014 Jilin Province / China New ow
Yantai Taoziwan 150,000 2014 Shandog% i';r;"'”ce / New ow
Nanjing Chengdong 150,000 2013 Jiangsu Province / China New ow
Carré de Reunion 144,000 2015 Versailles / France Upgrade KMS
Changsha 2™ 140,000 2014 Hunan Province / China New ow
North Las Vegas 136,000 2011 Nevada / USA New GE WPT
Assago 125,000 2016 Milan / Italy New GE WPT
Daxing Huangcun 120,000 2013 Beijing / China Upgrade ow
Jinyang 120,000 2015 Shanxi / China New ow
Daxing Huangcun 120,000 2013 Beijing / China Upgrade ow
SBGE 120,000 2018 Brussels / Belgium Upgrade GE WPT
Ballenger McKinney 135,000 2015 Maryland / USA Upgrade GE WPT
Yellow River 114,000 2011 Georgia / USA Upgrade GE WPT
Aquaviva 108,000 2013 Cannes / France New GE WPT
Urumgi Ganquanpu 105,000 2014 Xinjiang Uygur / China New ow
Busan 102,000 2012 Busan / Korea New GE WPT

GE WPT - General Electric Water and Process Technologies; OW — Origin Water; MRC — Mitsubishi Rayon
Corporation; KMC — Koch Membrane Systems.

As membrane prices have significantly decreased over the last 15 years, MBR technology has become a more
attractive solution for medium sized plants, having a population equivalent of 10,000-100,000. Furthermore, during
the last 15 years significant progress has been accomplished in the design and operation of MBR systems. Design and
process optimization has helped to reduce the capital and operating expenses of MBR plants. The current growth of
the MBR market is significant, but not as high as forecasted in previous years. In 2008, a 22.4% compound annual
growth rate (CAGR) was predicted for the world MBR market for the period 2008-20183. According to the recent
report from BCC Research, the global market for MBRs was $425.7 million in 2014 and is projected to approach
$777.7 million by 2019, registering a CAGR of 12.8% in the period 2014-2019*. Figure 1 shows the 2014-2019
projected CAGR for different areas worldwide. The CAGR is expected to be 9.6% in Europe and 11.9% in North
America, while the Asia-Pacific is a fast growing MBR market with a CAGR of 17.4%, mainly due to China.

Latin America/Caribbean

Middle East/Africa

Europe

Asia-Pacific |

North America

o
[
i

b 8 10 12 14 16 18 20
2014-2019 CAGR (%)
Figure 1. Projected compound annual growth rate (CAGR) for MBRs for the period 2014-2019.